Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espafol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafiol)

3. Solicitud original



Plain Language Summary
ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS
[...]
Comal, Texas 78070. Renovacién para descargar 48,000 galones por dia de aguas residuales domésticas
tratadas..

Se espera que las descargas de la instalacion contengan demanda bioquimica de oxigeno carbonoso
(CBOD), sélidos suspendidos totales, nitrégeno amoniacal y E. coli.. Las aguas residuales se tratan
mediante un tamiz de barras, aireacidon y mezcla, clarificacion, recirculacion de lodos activados,
desinfeccidon y digestion aerdbica.. estan tratado por Las aguas residuales se tratan mediante un tamiz
de barras, aireacidn y mezcla, clarificacion, recirculacion de lodos activados, desinfeccion y digestion
aerdbica.



Attachment 3

USGS Topographic Map
Administrative Report



29°52'20"

29°5210"

29°52

04

29°51'50"

29°51'40"

29°51'30"

03

29°51'20"

29°51'10"

29°51"

29°50'40"

29°50'30"

29°50"10"

29°50

29°49'50"

29°49'40"

29°49'30"

29°49'20"

99

29°49'10"

29°49'

29°48'50"

29°48'30"

29°48'20"

29°48'

29°47'50"

29°47'40"

29°47'30"

29°47'20"

29°47'10"

95

29°4T

29°46'50"

29°46'40"

29°46'20"

29°46'10"

29°45'50"

29°45'40"

29°45'30"

92

29°4520"

29°45'10"

29°45

-98°29'40"

-98°29'40"
49

Lpy,
%ﬂmcs

&
Nk,

-98°29'20"

'SP

SANDY Hyuy

WILLOW SPRINGS'

49

LN

-98°29'20"

-98°29'
5

Tg.

o,

Teupg

LASWELL (N

)

S
,
L
o

%
v.“é.

HERDS RAN!
9‘”% S R

-98°29'

-98°28'40"

-98°28'

-98°27'20"

-98°26'40" -98°26'20" -98°26' -98°25'40" -98°25'20"

-98°25' -98°24'40"

-98°24'20"

ANHALT QUADRANGLE
TEXAS
7.5-MINUTE

-98°24' -98°23'40" -98°23'20" -98°23'

(oA
e,,@
6@

%

o
©
>
)
6

%

EEVE) A

—98“28:l20'

15
-
>3

=y

S

ANHALT RD

BRAND Rp

MO 0{(

AMMANN RD

-98°28'40"

C/B0LO Mgy,

5
-98°28'20"

Coordinate Systom: NAD 1983 UTM Zone 14N
Projection: Transverse Mercator
Datum: North American 1983

This map is not a legal document. Boundaries may be
generalized for this map scale. Private lands within government
reservations may not be shown. Obtain permission before
entering private lands.

Initial styling of this Map Document was provided by the US
Geological Survey. The edited content in this document are
neither done by nor endorsed by the USGS.

National Elevation Dataset, 2021

Landcover......cueeieiee s U.S. Geological Survey, 2021
230 Vo L U.S. Census Bureau, 2016

............................................ Texas Parks and Wildlife Department, 2018

ING BRANCH R \

ELM RIDGE DR

-98°27'40"
5

WINDING

YPRESS PASS RD.

SPANISH MOSS

MISTY LN
DEEP. WATER DR

DRIGON Fl.Yl RD,

DRIFTWOOD Rl

MOSSY HOLLOW RD %
RUSTIC OAK LN 3
3
VALLEY SPRINGS o/,

‘y ¢
&

SPRINGWOOD DR

s

B uel

svd W

-98°28'

“ANTANA cempo

-98°27"
53

FALLING WATER

‘Mmm Zsy

CATTE pp

A( FIRETNM" PATH

I (54 I [ P | | 96 | | { 57 [ [ 128 | |

PHANTOM RIDER TRL

RD,

5 Jdﬁ-v

%
WN LN

STEEPLEBROOK

'UC“'VE e

ElmfCreek
ELBEL CREEK.

@

NOAYS VNVINYT
001STIH152¥0!

,MV"A 9

b1c2

*

LEDGESTONE TRL
. D
5

LANTANA RIDGE
L)
Ng Wy
&
% LANGE CREEK DR
—

01

oa

C T3

€

GREENFIELD
céwenmcn RD .
-

‘o”Gb

-
RiveR war—— =
¥3ILNOY¥S.

Path of
Discharge

1AV

Property Boundary %

=
1

Treatment Facility
Boundary

meE

&

NN S1ing
COPPER RIM,

1543 7o

FORTY,SIX

5,

A

KOCH RD

BULVERDE RD

JAy Blrp W

52

-98°27'40" -98°2720"

U.S. National Grid 1

[7100,000-m Square 1D |

1000

HILINE DR’

£y
¥
&

RD.

3 li"‘eg
<

BAY HILL DR

SIERRA VIS

TURKEY, TRoy

-98°27

CROSS

ey v
WLDCAr b

ERFIELD TERRACE DR

BUCK LN

ot

SFeek o

DESCENDING DOVE
«&

0 AY¥38

Mt pEAK =

MAL CRST

GROVE

STk #
>
¥a sim o
Hi
& Ko
4,
Pa'o"hvc:

,4lo ),
\DCE NG
R Gﬁ‘

o
3

i oLO“N

HIl ND BREEZE

B

z
S
=

=
>
2
(a}
~

Bulverd

BARTON HILL'RD

s\"'s“\f

470»:'4’
G vis

HIGH RIDGE DR

BULVERDE HILLS DR
®

TRL
o“\'

Wiopipge

£VENING SHADOWS DR

SPUT ROCK CIR
BLUE SKIES DR

EVENI

; HOT
G

STAR DR

e

}_

ARLIGA

[ RIAT 3 9*

55
-98°26

56
-98°25'20"

57

-98°26'40" -98°26'20" -98°25'40" -98°25' -98°24'40" -98°24'20" -98°24'

SCALE 1:24,000

KILOMETERS 1 2

1] | ]
2000 ‘\ /
0.5 0 1

Expressway
Secondary Hwy
Ramp

@ intorstato Routo

14R

1000 500 0O

1000

MILES QUADRANGLE LOCATION

2000 3000 4000 5000 6000

FEET

7000 8000 9000 10000

H

ANHALT, TX
2024

CONTOUR INTERVAL 20 FEET

Eg
i

ADJOINING QUADRANGLES

EIERLE

ELBEL [T

SUN VAL, 5=

ANDERSONE.

MAYeR RD

STON RIDGE RO,

CIRCLE OAK DR
FALLEN OAK DR
MEADOW LARK DR
HAWK EYE DR

HONEYSUCKLE BRANCH

BLUEBERRY RIDGE DR.

ROAD CLASSIFICATION

e——— Local Connector es—
Local Road

29°52'30"

29°52'20"

— 29°52'10"

— 29°52

04
— 29°51'50"

wnaBl!

29°51'40"

— 29°51'30"

03

— 29°51'20"

— 29°51'10"

29°51"

29°50'40"

SMOaYIN HIWWNS.

29°50'30"
29°50'20"
01

29°50'10"

29°49'50"
29°49'40"
29°49'30"
29°49'20"
9929"49'1()'
29°49

29°48'50"

29°48'30"
— 29°48'20"

29°48'10"
97

29°48'
29°47'50"
29°47'40"
29°47'30"
29°47'20"
29°4710"
95
29°4T
29°46'50"

29°46'40"

29°46'20"
29°46'10"
93
29°45'50"
29°45'40"
29°45'30"
92
29°45'20"
29°45'10"

29°45'
60



Attachment 4

USGS Topographic Map
SPIF



29°52'20"

29°5210"

29°52

04

29°51'50"

29°51'40"

29°51'30"

03

29°51'20"

29°51'10"

29°51"

29°50'40"

29°50'30"

29°50"10"

29°50

29°49'50"

29°49'40"

29°49'30"

29°49'20"

99

29°49'10"

29°49'

29°48'50"

29°48'30"

29°48'20"

29°48'

29°47'50"

29°47'40"

29°47'30"

29°47'20"

29°47'10"

95

29°4T

29°46'50"

29°46'40"

29°46'20"

29°46'10"

29°45'50"

29°45'40"

29°45'30"

92

29°4520"

29°45'10"

29°45

-98°29'40"

-98°29'40"
49

Lpy,
%ﬂmcs

&
Nk,

-98°29'20"

'SP

SANDY Hyuy

WILLOW SPRINGS'

49

LN

-98°29'20"

-98°29'
5

Tg.

o,

Teupg

LASWELL (N

)

S
,
L
o

%
v.“é.

HERDS RAN!
9‘”% S R

-98°29'

-98°28'40"

-98°28'

-98°27'20"

-98°26'40" -98°26'20" -98°26' -98°25'40" -98°25'20"

-98°25' -98°24'40"

-98°24'20"

ANHALT QUADRANGLE
TEXAS
7.5-MINUTE

-98°24' -98°23'40" -98°23'20" -98°23'

(oA
e,,@
6@

%

o
©
>
)
6

%

EEVE) A

—98“28:l20'

15
-
>3

=y

S

ANHALT RD

BRAND Rp

MO 0{(

AMMANN RD

-98°28'40"

C/B0LO Mgy,

5
-98°28'20"

Coordinate Systom: NAD 1983 UTM Zone 14N
Projection: Transverse Mercator
Datum: North American 1983

This map is not a legal document. Boundaries may be
generalized for this map scale. Private lands within government
reservations may not be shown. Obtain permission before
entering private lands.

Initial styling of this Map Document was provided by the US
Geological Survey. The edited content in this document are
neither done by nor endorsed by the USGS.

National Elevation Dataset, 2021

Landcover......cueeieiee s U.S. Geological Survey, 2021
230 Vo L U.S. Census Bureau, 2016

............................................ Texas Parks and Wildlife Department, 2018

ING BRANCH R \

ELM RIDGE DR

-98°27'40"
5

WINDING

YPRESS PASS RD.

SPANISH MOSS

MISTY LN
DEEP. WATER DR

DRIGON Fl.Yl RD,

DRIFTWOOD Rl

MOSSY HOLLOW RD %
RUSTIC OAK LN 3
3
VALLEY SPRINGS o/,

‘y ¢
&

SPRINGWOOD DR

s

B uel

svd W

-98°28'

“ANTANA cempo

-98°27"
53

FALLING WATER

‘Mmm Zsy

CATTE pp

A( FIRETNM" PATH

I (54 I [ P | | 96 | | { 57 [ [ 128 | |

PHANTOM RIDER TRL

RD,

5 Jdﬁ-v

%
WN LN

STEEPLEBROOK

'UC“'VE e

ElmfCreek
ELBEL CREEK.

@

NOAYS VNVINYT
001STIH152¥0!

,MV"A 9

b1c2

*

LEDGESTONE TRL
. D
5

LANTANA RIDGE
L)
Ng Wy
&
% LANGE CREEK DR
—

01

oa

C T3

€

GREENFIELD
céwenmcn RD .
-

‘o”Gb

-
RiveR war—— =
¥3ILNOY¥S.

Path of
Discharge

1AV

Property Boundary %

=
1

Treatment Facility
Boundary

meE

&

NN S1ing
COPPER RIM,

1543 7o

FORTY,SIX

5,

A

KOCH RD

BULVERDE RD

JAy Blrp W

52

-98°27'40" -98°2720"

U.S. National Grid 1

[7100,000-m Square 1D |

1000

HILINE DR’

£y
¥
&

RD.

3 li"‘eg
<

BAY HILL DR

SIERRA VIS

TURKEY, TRoy

-98°27

CROSS

ey v
WLDCAr b

ERFIELD TERRACE DR

BUCK LN

ot

SFeek o

DESCENDING DOVE
«&

0 AY¥38

Mt pEAK =

MAL CRST

GROVE

STk #
>
¥a sim o
Hi
& Ko
4,
Pa'o"hvc:

,4lo ),
\DCE NG
R Gﬁ‘

o
3

i oLO“N

HIl ND BREEZE

B

z
S
=

=
>
2
(a}
~

Bulverd

BARTON HILL'RD

s\"'s“\f

470»:'4’
G vis

HIGH RIDGE DR

BULVERDE HILLS DR
®

TRL
o“\'

Wiopipge

£VENING SHADOWS DR

SPUT ROCK CIR
BLUE SKIES DR

EVENI

; HOT
G

STAR DR

e

}_

ARLIGA

[ RIAT 3 9*

55
-98°26

56
-98°25'20"

57

-98°26'40" -98°26'20" -98°25'40" -98°25' -98°24'40" -98°24'20" -98°24'

SCALE 1:24,000

KILOMETERS 1 2

1] | ]
2000 ‘\ /
0.5 0 1

Expressway
Secondary Hwy
Ramp

@ intorstato Routo

14R

1000 500 0O

1000

MILES QUADRANGLE LOCATION

2000 3000 4000 5000 6000

FEET

7000 8000 9000 10000

H

ANHALT, TX
2024

CONTOUR INTERVAL 20 FEET

Eg
i

ADJOINING QUADRANGLES

EIERLE

ELBEL [T

SUN VAL, 5=

ANDERSONE.

MAYeR RD

STON RIDGE RO,

CIRCLE OAK DR
FALLEN OAK DR
MEADOW LARK DR
HAWK EYE DR

HONEYSUCKLE BRANCH

BLUEBERRY RIDGE DR.

ROAD CLASSIFICATION

e——— Local Connector es—
Local Road

29°52'30"

29°52'20"

— 29°52'10"

— 29°52

04
— 29°51'50"

wnaBl!

29°51'40"

— 29°51'30"

03

— 29°51'20"

— 29°51'10"

29°51"

29°50'40"

SMOaYIN HIWWNS.

29°50'30"
29°50'20"
01

29°50'10"

29°49'50"
29°49'40"
29°49'30"
29°49'20"
9929"49'1()'
29°49

29°48'50"

29°48'30"
— 29°48'20"

29°48'10"
97

29°48'
29°47'50"
29°47'40"
29°47'30"
29°47'20"
29°4710"
95
29°4T
29°46'50"

29°46'40"

29°46'20"
29°46'10"
93
29°45'50"
29°45'40"
29°45'30"
92
29°45'20"
29°45'10"

29°45'
60



Attachment 5

Current Operating Phase



Treatment Process Description

EXISTING PHASE

The existing 0.24 MGD WWTP is fabricated and completed with all treatment components,
equipment and appurtenances located in a single structure having separate components:

e Screening;

e Aeration and Mixing;

e C(Clarification;

e Activated Sludge Recirculation;
e Disinfection; and,

e Aerobic Digestion

The treatment plant structure consists of an inner ring that serves as the clarifier.

The concentric outer ring consists of the aeration and mixing chamber, aerobic digester, and
disinfection.

The other items of equipment in the treatment process are:

e Bar Screen;

e Anaerobic Zone;

e Anoxic Zone with Mixers;

e Aeration assemblies and facilities;

e C(Clarification Equipment and appurtenances;
e Disinfection;

e Filtration;

e Sludge Air Lifts;

e Air Blowers and Accessories;

e Alum Injection;

e All other items of Equipment and Accessories required.

FINAL PHASE

The second 0.24 MGD WWTP will be constructed adjacent to the existing 0.24 MGD WWTP.
This facility will also be fabricated and completed with all treatment components, equipment
and appurtenances located in a single structure with the same design features as the existing
WWTP.



Attachment 6

Treatment Units



Current Phase

INFLUENT LOADINGS

Treatment Units

Average Daily Flow (gpd) 240,000

Peak Flow Factor (ratio) 4

Peak 2-hr Flow (gpd) 960,000

BODS5 (mg/L) 434.5

EFFLUENT LIMITS

BODS (mg/L) 5.0

CURRENT TREATMENT UNITS TOTAL WWTP INNERRING | OUTER RING
(CLARIFIER) | (TREATMENT)

Diameter (feet) 66 32 34

Surface Area (square feet) 3,421 804 2,617

Side Water Depths (feet) 15 15

Volume (cubic feet) 51,318 12,064 39,254

CURRENT CLARIFIER Proposed Unit | Design Criteria

Diameter (feet) 32

Surface Area (square feet) 804 800

Volume (cubic feet) 12,064 12,000

CURRENT .OUTER CHAMBER Proposed Unit | Design Criteria Percent

Aeration Zone (cubic feet) 19,704 19,327 50.2%

Aerobic Digester (cubic feet) 17,733 17,394 45.2%

Disinfection Chamber (cubic feet) 1,817 1,783 4.6%

TOTAL VOLUME (cubic feet) 39,254 38,503 100.0%




Final Phase

INFLUENT LOADINGS

Average Daily Flow (gpd) 240,000

Peak Flow Factor (ratio) 4

Peak 2-hr Flow (gpd) 960,000

BODS (mg/L) 434.5

EFFLUENT LIMITS

BOD5 (mg/L) 5.0

PROPOSED TREATMENT UNITS TOTAL WWTP INNER RING OUTER RING
(CLARIFIER) | (TREATMENT)

Diameter (feet) 66 32 34

Surface Area (square feet) 3,421 804 2,617

Side Water Depths (feet) 15 15

Volume (cubic feet) 51,318 12,064 39,254

PROPOSED CLARIFIER Proposed Unit | Design Criteria

Diameter (feet) 32

Surface Area (square feet) 804 800

Volume (cubic feet) 12,064 12,000

PROPOSED OUTER CHAMBER Proposed Unit | Design Criteria Percent

Aeration Zone (cubic feet) 19,704 19,327 50.2%

Aerobic Digester (cubic feet) 17,733 17,394 45.2%

Disinfection Chamber (cubic feet) 1,817 1,783 4.6%

TOTAL VOLUME (cubic feet) 39,254 38,503 100.0%




Attachment 7

Process Flow Diagrams



Influent

Bar Screen

Splitter Box

Aeration
Basin

> and
Anoxic Zone

A

Return Activated Sludge

Singing Hills Flow Diagram

Clarifier

Decant

Chlorine

Contact Basin

Digester
Basin

Wasted Activated Sludge

A 4

Filters

—» Discharge

> Storage Tank

Reuse

Reuse
Pumps

Reuse
—» \Water
Line




Attachment 8

Site Drawing



Applicant Property Boundary

= o
-

oo
o e e

e i e
e e e e
o i v

-
e e i

Existing WWTP

i

g, ;

L)

1

1

[}

I

1

1

[}

\

1

1

1

z N
R
c
“ L}
Q .___—
fesl '
z
(Y
[ 1
o L]
et 1
e

i TR

e
T

SCALE 1:2000

G

E0Q

400

200
Feet

Aepunog Auadold Jueddy




Attachment 9

Service Area



29°52'20"

29°5210"

29°52

04

29°51'50"

29°51'40"

29°51'30"

03

29°51'20"

29°51'10"

29°51"

29°50'40"

29°50'30"

29°50"10"

29°50

29°49'50"

29°49'40"

29°49'30"

29°49'20"

99

29°49'10"

29°49'

29°48'50"

29°48'30"

29°48'20"

29°48'

29°47'50"

29°47'40"

29°47'30"

29°47'20"

29°47'10"

95

29°4T

29°46'50"

29°46'40"

29°46'20"

29°46'10"

29°45'50"

29°45'40"

29°45'30"

92

29°4520"

29°45'10"

29°45

—98°29'40; 9 -98°29'20" -98°2g -98°28'40" —98°28:l20'

8s erTr.

/ SN
o
)

o ‘B 'SP ?

Lpy,
%ﬂmcs

“a,

ANHALT.RD

&
Nk,

SANDY Hyuy

LASWELL

WILLOW SPRINGS'

)

BRAND p

%

HERDS RAN!
9"”% S R

N

LT

AMMANN RD

C180LO Mgy

49 0

5
-98°29'40" -98°29'20" -98°29' -98°28'40" -98°28'20"

Coordinate Systom: NAD 1983 UTM Zone 14N
Projection: Transverse Mercator
Datum: North American 1983

This map is not a legal document. Boundaries may be
generalized for this map scale. Private lands within government
reservations may not be shown. Obtain permission before
entering private lands.

Initial styling of this Map Document was provided by the US
Geological Survey. The edited content in this document are
neither done by nor endorsed by the USGS.

CONtOUrS...eeieeeeeneeeeeeennannnas National Elevation Dataset, 2021
Landcover......cueeieiee s U.S. Geological Survey, 2021
230 Vo L U.S. Census Bureau, 2016

ING BRANCH R \
-~

ELM RIDGE DR

-98°28' -98°27'40" -98°27"20" -98°27" -98°26'40" -98°26"20" -98°26" -98°25'40" -98°25'20" -08°25"
5 53 I (54 I [ P | | 96 |

-98°24'40"

-98°24'20"

-98°24'
[ | 128

-98°23'40"

ANHALT QUADRANGLE
TEXAS
7.5-MINUTE

-98°23'20"

-98°23'

WINDING

77

PHANTOM RIDER TRL

YPRESS PASS RD

SPANISH MOSS

MISTY LN
DEEP. WATER DR

%,
WN LN

DRIGONIFLYlﬂD

DRIFTWOOD Rl Buc,
EVE 1ay

MOSSY HOLLOW RD %
RUSTIC OAK LN s

= ‘,p“d‘

VALLEY SPRINGS 1,

‘y
§

FIRE“‘M" PATH

@

NOAN ,mmm

LEDGESTONE TRL
R

DR

‘MU;‘M' ey
LANTANA RIDGE
%M‘#a
4474&
5\
5
LANGE CREEK DR

>

00 YWO1
<

s
“ANTANA ceo

e""l GR k

Prou céwcnmcn RD
W

- : Lowg,
P E 2
g %

CATIE pp

WFLYING 5

FLYING R RANCH)RD

STEALTH DR X

W
v

®
VIEW RIDGE DR

=

Service Area

OVE
[

S~—
£
%o,
es W
| 2%
DESCENDING D

£25

)

£

th,

HILINE DR’

o8
"o m“s‘) é‘é‘

S,
&
& 0GE 4

R NG (ﬁ‘

G‘"’q%‘

RD.

: HI D BREEZE
eRSES
=

Sin €

A plNo"‘

=
>
2
(a}
Yol

Bulverd

BARTON HILL'RD

KOCH RD

\}
e\P. 8
BULVERDE RD

AY 81y,

BAY HILL DR

SIERRA VIS

CROSS

HIGH RIDGE.DR
BULVERDE HILLS DR,

Wiopipge

SPUT ROCK CIR

ey v
WILDCar b

OEERFIELD Tppac DR

BUCK LN

svd W

TURKEY, rhoy

§
55

52
-98°28' -98°27'40" -98°2720" -98°27 -98°26'40" -98°26'20" -98°26 -98°25'40"

SCALE 1:24,000

KILOMETERS 1 2

U.S. National Grid 1
[7100,000-m Square 1D |

1000 2000

0.5 0 1
MILES

14R

1000 500 0O 1000 2000 3000 4000 5000 6000

FEET

7000 8000 9000 10000

CONTOUR INTERVAL 20 FEET

Trails. .o Texas Parks and Wildlife Department, 2018

0 Y

3 Jﬂdﬁn

3
5
/

RiviR ay——

meE

Treatment Facility
Boundary

&

STEEPLEBROOK

Elm Creek
ELBEL CREEK.

001 $11H 157804

MY HA 9

)
= "ﬁ
B

GREENF/IELD

¥3ILNOY¥S.

S

COPPER RIM,

FORTY,SIX

Potential Future

Service Area
N

%

|

&

¥a sim

STk #

i oLO“N

57
-98°24'40"

-98°24'20"

GROVE

MAL CRST

s\"'s“f

470»:'4‘
G vis.

INLIGHT DR.
£VENING SHADOWS DR
BLUE SKIES DR

EVENING STAR DR

HONEYSUCKLE BRANCH

EIERLE

ELBEL [T

SUN VAL, 5=

ANDERSON L.

MAYER RD

gl‘ONH RIDGE RO,

CIRCLE OAK DR
FALLEN OAK DR
MEADOW LARK DR

HAWK EYE DR

BLUEBERRY RIDGE DR

-98°23'

ROAD CLASSIFICATION

Expressway